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D ae : OCT .26,2016

Hun Tai Plastic Co., Ltd.
47Anna L n,H sushui,Chaachw g 504T aw an

The following merchandise was submitted and identified by the applicant as -
PondidaDeadaiption: CharB ae

Styledten N o.: HT 100

M au BduraXendor- HunTaPlaticCo,l td.

Country oFOrigin - Tawan

We have tested the submitted sample(s) as requested and the following results were obtained:

TaetRauated: For@m pliancew ith AN SLZ IFM A X 5120116 enad-Pu mposeOflice
Chars T ats
Sex.07B8 ael et —Stdic

TaetM ehodbs - A cordingto tat procedi res o fAN SLZ IFM A X 512011
TaetRauls: —Seeblow ingsheg 6 )—

D aeofR eoapt - 0a.18 2016

TetingPaiod: 0Oa .18, 2016~ Od .26, 2016

Condision: Thesubn itted san plecomply with Sed.O70fAN S IFM A X 512011
G engd-PumposeOfliceC hairs + ests .

Signed for and on beg
SGS Taiwan Ltd.

L awrre

Asst. Supav kor

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx
and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx. Attention is drawn to
the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company'’s findings at the
time of its intervention only and within the limits of client’s instruction, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from
exercising all their rights and obligations under the transaction documents. This document cannot be reproduced, except in full, without prior written approval of the Company. Any unauthorized
alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results
shown in this test report refer only to the sample(s) tested

No0.127, Wu Kung Road, New Taipei Industrial Park, New Taipei City, Taiwan /374 7 #74* & ¥ B % 7 1§ 127 55
SRR AP |1(886-2) 2299-3279 f (886-2) 2299-2920 WWW.tw.Sgs.com
Member of SGS Group



TEST REPORT
M edhanicad & H adgpods L doraory Reporth 0.: H L OQ03072016
Paoe P2 of 2

Evaluation ‘ Citation/Method ‘ Criteria ‘ Results ‘ Rating

PERFORMANCE
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